AF0|E HEZA2RH U4 F0IE Algdit 4

EEC, MR, SRFE
H B EH AR Teke

Result of Test Run for Production of Aluminum Hydroxide
by Recycling of Waste Aluminum Dross
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Table 2. Chemical composition of the used waste aluminum dross, wt%.

Chem. Comp. Ca Fe K Mg Mn Na Zn Al
Average 1.86 1.54 047 3.85 0.15 0.80 082 | res

Table 3. Chemical composition of the used sodium hydroxide, wt%.

Chem. Comp. NaxCOs NaCl Fes:O3 (ppm) | NaxSOq NaOH
Average 0.07 0.99 6.91 0.013 50.08
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Fig. 1. Schematic flow sheet for recycling of aluminum dross.

Table 1. Main equipments of unit processes at the demonstration plant.

No. | Equipment Qty Capa. Unit Process

1 |Charging Equip. 1 1 ton Leaching(LH)
2 (Filter Press -2 |5 ton/hr | Filtration-LH/PT
3 |Micro Filter 1 |3 ton/hr| Filtration-LH
4 [|Washing Tank 1 5 ton | Residue Washing
5 |Leaching Tank 2 [15000 L LH

-6 [Leachate Tank 1 5000 L Holding

7 |Precipitation Tank 3 120,000 L {Precipitation(PT)
- 8 |Ppt. Holding Tank 1 120,000 L Holding

9 [ALOHA Washing Tank | 1 [10,000 L | AI(OH); Washing
10 |NaOH Tank 1 ]15000 L LH

11 |[NaOH Measuring Tank 1 7,000 L LH

12 [Water Tank 1 [15000 .| LH, Washing
13 [Pump & Piping 4 Slurry Transfering
14 |Container 3 | 3,000 L | AI(OH)s Holding
15 [Scrubber 1 | 100 M® | Gas Purifying
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Table 4. Recovery of AI{OH); in the test run.

LH Test | Amount of Amount of | PT Test Amount of R o
NO. Drosskg |10% NaOH, £| NO. | ANOH)s, kg | ccOVer»
1 368 2172 1 232 62.4
2 344 2060 2 207 59.5
3 350 2065 3 228 64.4
4 306 1800 4 216 69.8
5 360 2100
5 444 61.0
6 360 2100
7 360 2100
— - 6 468 64.3
8 360 2100
9 360 2100
10 360 2100 7 690 63.2
11 360 2100
A 3,388 22,797 2,485 63.2
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Table 5. Properties of Al(OH)s in the test run compared with several commercial products
(sample No.1-4: commercial ones, No5: the prepared sample)

Sam ~ Chem. Composition, % Particl Size, Pm |Whiteness
-ple | Moisture | Fe;Q3 | SiQ2 | NaO | KO | MgO | CaO X10-90 Averagel (Average)
1 0.2 |0.0046| 0.01 | 0.75 | 0.12 0.0021]0.014 | 24.21-93.18 | 50.89 81
2 03 |0.0056| 0.01 | 0.77 | 0.12 | 0.002 { 0.012 14550-111.14| 71.33 89.1
3 05 10.0053] 0.01 | 0.82 | 0.10 |0.0016{0.025| 463-72.03 | 2599 | 929
4 0.2 10.0027| 0.01 | 0.84 | 0.10 {0.0017]|0.026| 3.5-66.25 23.29 94.7
5 05 10022 001 | 295 | 0.09 |0.0028|0.016 2.04-28.02 | 11.22 94.7
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